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TAI CHANG COLORFUL PRESS INDUSTRIAL CO., LTD.

No.138-1, Tongtian Road, Dajia District, Taichung City 43769, Taiwan

Product Name: TWG-D-18771-10

Product Submitted By: TAI CHANG COLORFUL PRESS INDUSTRIAL CO., LTD.

Date of Received: AUGUST 05, 2021

Date of Testing: AUGUST 05, 2021-SEPTEMBER 08, 2021

Remark: I.The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
2.The following report content marks # is provided by Client

The laboratory tests according to the test requests and samples provided by client, and the results are as follows:
Test Required: Colour Fastness to Light
Test Method:  Please see attached sheets

Test Result: Please see attached sheets

Remark: Colour Fastness to Light test is subcontracted to SGS Textile Lab.

Sig;ned or and o I’:n:half of

S5GS Taiwan Ltd.
The value of required specifications are for reference only.

Conformity judgement is the Applicant’s final verdict.
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Colour Fastness to Light
Test Method:
ISO 105 B02:2014 Air Cooled Xenon-Arc Fading Lamp Test
Test Result:
Test Item(s) Test Result(s)
BWS (1t07)
Grade 7
L D

The value of required specifications are for reference only.
Conformity judgement is the Applicant's final verdict.
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Sample Photo:

Test Sample
00o

The value of required specifications are for reference only.

Conformity judgement is the Applicant’s final verdict.
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